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STATEMENT
L HIR S TEAHLAG A% 25 R B TR

The test report is invalid without the special seal for testing and paging seal of CAACSRI.
2. falRE AR . Fi%. HHEAZ (F) FL3:

The test report is invalid without the signatures of Approver, Checker and Tester.

3. WMERBER.

The test report is invalid if altered.

4. REFPHBHEFAR, FAREHEIHEDBHIARHRE;
Nobody is allowed to photocopy or partly photocopy this test report without written

permission of CAACSRI.

5. MAREEFRY NMNTRBIAREZAE 15 RHAEATERE, @A T2,
Objection to the test report must be submitted to CAACSRI within 15 days from the date of

receipt of this report.
6+ ARG G R REE R
The test report is valid for the tested samples only.
7. ZIEFEMRERA 12108, B R, SHEAEBEFEES.

The retention period of sample is 12 month, beyond which the agency will not retain sample.

ik (Add) : FEERRURTENUIBEL T KX KR 765 5

No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu, Sichuan,
P. R. China

B4 (Tel): 86-028-64458195 .

£ IT (Tax): 86-028-64458195

HREN 4R fE (Postcode): 610200

HEERMLE: http:/service.caacdgt.com
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HAEB
General Information
FE 45 B/Sample information
B S5 ST R BRXT BT Ralih
Sample Name Rechargeable Li-ion Battery Sample Type Lithturm-ion single cell
battery
A S BLPAS3 PRAREEL 3.91V
Sample Model Normal Voltage
HERE 4880mAh/19.09Wh(Rated) BEBEE N/A TNEH
Rated Capacity 5000mAh/19.55Wh(Typical) Metal Content
LD #) 68.2¢g LR R, WA
Mass App.68.2g Description Silver, Prismatic
FHHEAI {5 B/ Client information
TFERAL REFRERBERAT
Client Dongguan NVT Technology Co., Ltd.
. HETARERETRGURMAEA XE S
$,{iﬂtﬁt No. 8, Xingguo Middle Road, Jiaoshe Village, Dongkeng Town, Dongguan City,
Client Address Guangdong Province, P.R.China
A= BN {5 B /Manufacture information
A = BT TENEENXERAR
Cell Manufacture Ningde Amperex Technology Limited
Hhdk REETENERXELENGR 1S
Address No.l Xin Gang Road, Zhang Wan Town, Jiao cheng District, Ningde City, Fulian
Province 352106, P.R,China
1 +86-(0)769-3882 | HFHE chenmy@nvtpower.co | ik WWW.nvtpower.com
Tel 6188 81510 E-mail | m Website
B It A 7 B REFREER A RAT
Battery Manufacture | Dongguan NVT Technology Co., Ltd.
ik PETARE R RUEATNMNETRE S
Address No. 8, Xingguo Middle Road, Jiaoshe Village, Dongkeng Town, Dongguan City,
Guangdong Province, P.R.China
FIE +86-(0)769-3882 | HRFE chenmy@nvtpower.c | Puf www.nvtpower.com
Tel 6188 81510 E-mail om Website
*PL BB B A feft.
The above information is provided by client.
PEH 15 B/ Test Laboratory
e g Az PERARTSRE RN
Laboratory The Second Research Institute of CAAC
ik FRER XL PG AL 2 BT R X G Bk 765 5
Address No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu,
Sichuan, P. R. China
i 028-64458156 HRFE tantao@caacsri.com | A3k www.caacdgt.com
Tel E-mail Website
e 18 /MR, 30 AMEEitS
Quantity of Sample | 18 lithium ion batteries, 30 cells

VAN,V AN
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WAL #®
Test Conclusion
=1 AT H 425 AR HE M55 R ik &E
No. Name of Test Testing Standard Test Result Conclusion | Remarks
| o B RELAD LK 1 &% /
Altitude simulation See Appendix 1
5 R W 2 E% )
Thermal test See Appendix 2
£ WL 3 L
3 Vibration See Appendix 3 /
. o BMAE GRBREEEE % | zﬁ;x T ,
BAETTAR |
A4S BR UN Manual of Tests and Criteria RS G
3 External Short-circuit | ST/SG/AC.10/11/Rev8,Section See Appendix 5 /
it 3% / ;| rEm
Impact N/A
° B s RM= 6 L ’
Crush See Appendix 6
. HEFRH TR 7 X ;
Overcharge See Appendix 7
3 PRI LM% 8 E% )
Forced discharge See Appendix 8
Herr B
o 2024-01-30
Receiving Date
MBI
2024-01-31~2024-02-28
Test Date
£:i8/Conclusion:
ZNR, FRERFEHKEE REAFRETM) 8 8 BITIEE 38.3 THIMNRE K.
The sample had passed the test items of UNITED NATION&W’-&Q Tests and Criteria
ST/SG/AC.10/11/Rev.8,Section 38.3. v”f ¥ W\
P{”Jﬁﬁ*‘%(mni{; = 9 ?’ i_t, a}
2 % H#H(Issued Daie} ’?0”4 07"’0 'ff??“-‘ ;{'

A AL Hﬂ:m‘i"l T HE /

(Compiled by) %Z‘ (Checked by) %gﬁ (Apﬁ’mvetr by) ﬁ% %ﬂ;
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Photos of samples and markings
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AESR/BEEESE/Rated Capacity:4880mAh, #EA5E:19.09Wh
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Appendix 1
M T E T EE R AU
Test Items Altitude simulation
- WD IR
Test procedure
A6 A O AT VB SRR B (20£5°C) N, R E/NT 25T 11.6kPa A& 1T Z /D75 /Mt S
Test cells and batteries shall be stored at a pressure of 11.6kDPa or less for at least six hours at ambient
temperature (20+5°C).
1.2 RS
Sample status
Cl#~Cs#, HEE—MEATETBERE;
C1#~C5#, at first cycle in fully charged states.
Co#~C10#, 7£ 25 NMEH 5 T & RS
C6#~C10#,after 25cycles ending in fully charged states
1.3 Mt &
Result
s MR AT Before TR G /After REHEL | MABE =
Sample No. 55 B /Miass B /Voltage BB Mass 81 [ /Voltage Mass Loss Residual OCV | Test Result
(2) V) (2) W) @ &
Cl# 68.0266 4.45 68.0209 4.45 0.0084 100.000 0
C2# 68.2033 4.45 68.1971 4.45 0.0091 100.000 0O
C3# 68.1942 4.45 68.1881 4.45 0.0089 100.000 0
Ca# 68.0433 4.45 68.0376 4.45 0.0084 100.000 0
C5# 68.2152 4.45 68.2096 4.45 0.0082 100.000 0O
Co# 68.1491 4.45 68.1446 4.45 0.0066 100.000 0]
C7# 68.1654 4.45 68.1615 4.45 0.0057 100.000 0
C8# 68.2064 4.45 68.2020 4.45 0.0065 100.000 0
Co# 68.0340 4.45 68.0298 4.45 0.0062 100.000 0]
C10# 68.1091 4.45 68.1049 4.45 0.0062 100.000 O
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
. L- iR V-5 D- @ R-BERL: F- ks O- . BN,

TR, EHH. TiEX.




5 4R S (Report No.): DGT2294DT3000610K

Page 5 of 11 Pages

E: L- it V-HES

oM TR, LK.

Bk 2
Appendix 2
5 2 R
Test Items Thermal test
N M5 IR
| Test procedure
IR A S AN BB TR IR A g T242°CHI A T AT 6 AT, SRIRTEIRE-40+2°C &M
TEFEADST 6 AN/BE, BAEREEPRRRKN 30min. EEHAELRPER 10k, RS
HE I B 0 B i FE N RIR BE D 2045°CRO %A T IR 24 IM/INRT .
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time
interval between test temperature extremes in 30 minutes.This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20+5°C).
1.2 FEaRE
Sample status
Cl#~C5#, ER—MENTETHRE:
C1#~C5#, at first cycle in fully charged states.
C6#~C10#, £ 25 MERF X ERBRE
C6#~C10#,after 25cycles ending in fully charged states
1.3 AL R
Result
B MR AT/Before I\ /A frer BEMRK FIRBE WAL H
Sample No. BB /Mass H FE /Voltage i B /Mass B [ /Voltage Mass Loss Residual OCV | Test Result
® ™ (&) ) ) 2]
Cl# 68.0209 4.45 68.0148 4.362 0.0090 98.022 0
C2# 68.1971 4.45 68.1910 4.367 0.0089 98.135 O
C3# 68.1881 4.45 68.1820 4.366 0:0089 98.112 ¢
C4# 68.0376 4.45 68.0310 4.364 0.0097 98.067 O
C5# 68.2096 4.45 68.2025 4.367 0.0104 98.135 0
C6# 68.1446 4.45 68.1378 4.371 0.0100 98.225 O
C7# 68.1615 4.45 68.1545 4371 0.0103 98.225 0O
C8i# 68.2020 4.45 68.1946 4.373 0.0109 98.270 O
Co# 68.0298 4.45 68.0241 4.372 0.0084 98.247 0
C10# 68.1049 4.45 68.0986 4.372 0.0093 98.247 ¢
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
D- ik R- W% F -2k O- Joittim. JoHEA.
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Appendix 3
M | IRz
Test [tems Vibration
w IR
Test procedure
Y e A I E E R TEIRA G R E T L, RN ERETHERRERE, U RIER
N M 1. IRZVAIEZER R, RN THz N ZE 200Hz, R/EHEE] THz, 415
a%h, I RA—AMER . SRS HRNFESATAEEENRET W EEL 12 kikz), B
Hep—AMRa 75 ML S mmER, BRI 3 I
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.
1.2 FE AR
Sample status
Cl#~C5#, TER—MEFEETRRE;
C1#-~-C5%#, at first cycle in fully charged states.
Co#~C10#, fE 25 MMEH G 5e £F0 R
C6#~C10# after 25cycles ending in fully charged states
1.3 WS R
Result
H s 3R AT /Before MRS /After JRER S FIAREE s
Sample No. 1555 /Mass B /Voltage B /Mass B[ /Voltage Mass Loss Residual OCV | Test Result
® V) ® V) e )
Cl# 68.0148 4.362 68.0138 4.358 0.0015 99.908 0
C2# 68.1910 4.367 68.1895 4.366 0.0022 99.977 O
C3# 68.1820 4.366 68.1807 4.366 0.0019 100.000 O
C4# 68.0310 4.364 68.0294 4.363 0.0024 99.977 0O
C5# 68.2025 4.367 68.2009 4.366 0.0023 99.977 O
Co# 68.1378 4.371 68.1365 4.370 0.0019 99.977 8]
C7# 68.1545 4371 68.1523 4.371 0.0032 100.000 0
Ce# 68.1946 4.373 68.1936 4.372 0.0015 99.977 9)
Co# 68.0241 4372 68.0222 4.371 0.0028 99.977 0
C10# 68.0986 4.372 68.0971 4.371 0.0022 99.977 )
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
vE: L-liRE: V- HES: D- i R- R

F-fik: O- Tk, . TfE. TR, TlA.
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Appendix4
I 5 e
Test Items Shock
1 WA
Test procedure
KR SV A R R REE R EE E, XETHET MR EHAO A 2%
. BN A B A 2R 32 B R IR B 150g, FIBKIRHFEERT (8] 6 AP AU L2 .
FANEGHBEMFELA=AETHEEEMEFAEZ=KE, REERTREZ =R,
S 18 K.
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock
of peak acceleration of 150 g, and pulse duration of 6 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction and to three shocks in the negative direction in
each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.
1.2 FEAARES
Sample status
Ci#~C5#, FEHE—NMEHTEFTBIRE;
C1#~C5#, at first cycle in fully charged states.
Co#~C10#, £ 25 MERE T ERBIRE
C6#~C10#,after 25cycles ending in fully charged states
1.3 IIEREE S
Result
Hadi s IR T /Before P /After FEHK B4R Mikgs R
Sample No. JRE/Mass | HBE/NVoltage 5 B /Mass % [ /Voltage Mass Loss Residual OCV | Test Result
@ V) (® ) s w
Cl# 68.0138 4.358 68.0130 4.358 0.0012 100.000 0
C2# 68.1895 4.366 68.1887 4.366 0.0012 100.000 0]
C3# 68.1807 4.366 68.1802 4.366 0.0007 100.000 ¢
C4# 68.0294 4.363 68.0288 4.363 0.0009 100.000 0
C5# 68.2009 4.366 68.2005 4.366 0.0006 100.000 O
Cé# 68.1365 4.370 68.1360 4.370 0.0007 100.000 0
C7# 68.1523 4.371 68.1520 4.371 0.0004 100.000 0
C8# 68.1936 4.372 68.1931 4.372 0.0007 100.000 0
Co# 68.0222 4.371 68.0221 4.371 0.0001 100.000 ¢
C10# 68.0971 4.371 68.0967 4.371 0.0006 100.000 0O
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
e LR V- HESG D- figEG R-BREG F- ek O- B, BHER. M. EmMR. TEA.

o g

|
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Appendix5
A3 B MR RE B
Test [tems External short circuit
1 M IR
Test procedure
004 RS AN B b R A A — Bb BRI A, 15 WS N R it A S i R OA B 1 5T BB E Y
57+4°C., 1% BN (] 4 2 HR e T B AT B it B 1 ot RSP R/, [RI B S B 3t (R Rz in
PAPHE D 3R & DAL It (a], MBS M FREED 6 M. AR5, Wik
RS N AR 57+4°CoA M T 2T B HME/NT 0.1 BRIBRUSME RS . 25/ B e e T et
SRR RS 57+4°CJa MM S 4EFRSMEBRIRE =D 1 AN FEBRAEFERNEREENE
DB THRRE.
The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C,measured on the external case. This period of time depends on the
size and design of the cell or battery and should be assessed and documented. If this assessment is
not feasible,the exposure time shall be at least 6 hours for small cells and small batteries,and 12
hours for large cells and larges batteries. Then the cell or battery at 57+4°C shall be subjected to one
short circuit condition with a total external resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the cell or battery external case temperature has
returned to 57+4°C, or in the case of the large batteries, has decreased by half of the maximum
temperature increase observed during the test and remains below that value. The short circuit and
cooling down phase shall be conducted at least at ambient temperature.
1.2 PR
Sample status
Cl#~C5#, EH—MERTEETTRRE:
C1#~C5#, at first cycle in fully charged states.
C6#~C10#, 7£ 25 MEM B EETRBRE
C6#~C10#,after 25cycles ending in fully charged states
1.3 ML R
Result
e R HSEREESEE (0 MR R
Sample No. Max. External Temperature Test Result
Cl# 58.56 ¢
Co# 58.43 9
C3# 58.46 0
Ca# 59.43 0
C5# 59.10 0
Co# 58.96 0
C7it 59.88 0
C8# 60.11 0
Co# 58.85 o
Clo# 59.33 0]
Note:

D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

HE: D- R R-BR: F-#8K O- iR, THR. LR, LB, LRk
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Appendix6
MATH FrE
Test Items Crush
r WP IR
Test procedure
¥ — RSB AR I A B B E R R R AN A E P2 AT R, FTEES—
AR A LY 1.5ey/s FREIR ST, HREHRUT=fERZ JNit:
1) B EJ1iE B 13KN+0.78KN;
2) RAHEETRETZED 100mV; 3
3) RGERMBRATHE, ZHRED 50%.
—BIAR| T BKE S S A E T BT 100mV SR ET 50%, NAERRE .
A SRS S, N R R E AT R ISR P EEAT R R R
T, FEHNHEE T MEHTHE.
ARG REZ—KEE, FAA TSRS REA Hud el s wEN
4 SENEE 6h.
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued
until the first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(¢) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6h. The test shall be conducted using test cells or component cells that have
not previously been subjected to other tests.
1Y) FEARIRE
Sample status
Cl1#~C15%, FEHE—MEHGE 50%HNAEFTE
C11#~C15%#, at first cycle at 50% of the design rated capacity
Cl6#~C20#, 7£ 25 MEHE S0%MAERE
C16#~C20#,after 25 cycles ending at 50% of the design rated capacity.
1.3 A L5 R
Result
EETETAS) PRI R ERE (°C) Wi R s HRREREIRE (°C) Mg R
Sample No. Max. External Temperature Test result Sample No. Max. External Temperature Test result
Cli# 13.7 0 Cl6# 12.5 ",
Cl2# 13.7 0 C17# 12.6 O
Cl13# 13.5 O C18# 13.0 o,
Cl4# 13.3 0 C19# 12.7 0
Cl5# 12.9 o C20# 12.6 O

\ %l -/
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Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
I D-fiffk: F-#k; O-Toifk. kK.

Mtz 7
Appendix7
M5 H WEETRE
Test Items Overcharge
. e
Test procedure
FE R, LI g o A HERE 0 R ORI S 3E HE IR R AR
The charge current shall be twice the manufacturers recommended maximum continuous charge
current.
G P WA 7R B B R AN R T 18V I, B8 Y B0 B T N 2 B 2 i K 7S P R O TR £ R
22 (REFPE H IR NE .
When the manufacturers recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
HFlERBWHIREBERT 18V E, MM HBEERMZA L2 FHHERFENRAR
B
When the manufacturers recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
T KEERARBRENA5YV, | KIEFRKFTEBT 8.784A. MRAEN IV, B
9 17.568A.
The manufacturer,s recommended maximum charge voltage is 4.5V. The manufacturer,s
recommended maximum continuous charge current is 8.784A.The voltage of the test is 9V, and the
current is 17.568A.
1.2 BN
Sample status
C21#~C24#, TEHE—MEHRZEEFTBRIRE;
C21#~C244, at first cycle in fully charged states.
C25#~C28#, £ 25 MER A &R
C25#~C284#,after 25cycles ending in fully charged states
1.3 Tk LEF
Result
RS TR T 2% TR VEREES
Sample No.
Voltage Before Test (V) Test Result
C21# 4.44 O
C22# 4.44 O
C23# 444 o
C244 4.44 0
C25# 4.44 (0]
C26# 4.44 0
C274# 4.45 O
C28# 4.45 0
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Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
. D- ik F-jiids O-Jofigds. oK.

Mtz 8
Appendix8
=I5 H SR TR,
Test [tems Forced discharge
o MR
Test procedure
TE 20+5°CHIFRBIRA T, BN ESEREE 12V WERAHE DT 3R KE, thERBIR
RGN BEVIHERIFIET 188 R RBREIR, KRN EATERER UGS
o
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.
C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell, Each cell shall be forced discharged for a time
interval(in hours) equal to its rated capacity divided by the initial test current(in ampere).
1.2 PERIRES
Sample status
C29#~C38#,7E 55— MEH 78 LI AR
C29#~C38#, at first cycle in fully discharged states; S
C39#~CA8#,7E 25 MEH G Fe £ AR .
C39#~C48#. after 25cycles ending in fully discharged states; ¥
13 W ¥
Result
RS S MR 7T ER L Mg R HR%HS T AT T 2% A s Mt R
Sample No. Voltage Before Test (V) Test Result Sample No. Voltage Before Test (V) Test Result
C29# 3.697 ) C39# 3.686 0
C30# 3.699 0 C40# 3.697 ¢}
C31# 3.699 8] C41# 3.692 O
C32# 3.697 0 C42# 3.689 0
C33# 3.697 0] C43# 3.701 O
C34# 3.696 0] C44# 3.699 0
C35# 3.698 0 C45# 3.705 O
C36# 3.701 O C46# 3.696 0
C37# 3.700 0] C47# 3.708 O
C38# 3.699 0 C48# 3.703 o
Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
e DWE(h: F ks O-AMEE, Flek.

—U T ERNE—
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